
 

floridadep.gov 

 

FLORIDA DEPARTMENT OF 
Environmental Protection 

 
CENTRAL DISTRICT OFFICE 

3319 MAGUIRE BLVD., SUITE 232 
ORLANDO, FLORIDA 32803 

Ron DeSantis 
Governor 

 
Jeanette Nuñez 

Lt. Governor 
 

Noah Valenstein 
Secretary 

 
September 30, 2020           
 
 
 
Patrick Flynn, Vice President 
Utilities Inc. of Florida 
200 Weathersfield Avenue 
Altamonte Springs, Florida 32714 
pcflynn@uiwater.com 
 
Re: Wekiva Hunt Club WWTP  

DW  Facility ID # FL0036251 
 OGC Case #20-0108 
 
Dear Mr. Flynn:  
 
Enclosed is the executed Consent Order to resolve the above referenced case. This copy is for 
your records. 
 
Should you have any questions or comments, please contact Jenny E. Farrell at 407-897-4173 or 
via e-mail at jenny.e.farrell@dep.state.fl.us. 
 
Your cooperation in this matter will be appreciated. 
 
Sincerely, 

 
 
Aaron Watkins 
Director, Central District 
 
Enclosure 
 
cc: Lea Crandall, OGC  
 FDEP Central District: Zoey Carr, Daun Festa, Jenny E. Farrell, Daniel K. Hall 
  

mailto:pcflynn@uiwater.com
mailto:jenny.e.farrell@dep.state.fl.us


 

BEFORE THE STATE OF FLORIDA 
DEPARTMENT OF ENVIRONMENTAL PROTECTION  

 
STATE OF FLORIDA DEPARTMENT ) IN THE OFFICE OF THE 
OF ENVIRONMENTAL PROTECTION ) CENTRAL DISTRICT 
 )   
v. )   OGC FILE NO. 20-0108 
 ) 
UTILITIES INC. OF FLORIDA ) 
 )   
 ) 

 

CONSENT ORDER 

 This Consent Order (“Order”) is entered into between the State of Florida Department 

of Environmental Protection (“Department”) and Utilities Inc of Florida (“Respondent”) to 

reach settlement of certain matters at issue between the Department and Respondent. 

 The Department finds, and Respondent admits the following:  

1. The Department is the administrative agency of the State of Florida having the 

power and duty to protect Florida’s air and water resources and to administer and enforce the 

provisions of Chapter 403, Florida Statutes (“F.S.”), and the rules promulgated and authorized 

in Title 62, Florida Administrative Code (“F.A.C.”).  The Department has jurisdiction over the 

matters addressed in this Order. 

2. Respondent is a person within the meaning of Section 403.031(5), F.S.  

3. Respondent is the owner and is responsible for the operation of the Wekiva Hunt 

Club Wastewater Treatment Plant (WWTP) and associated collection/transmission system, an 

existing 2.9 million gallon per day (MGD) annual average daily flow (AADF) activated sludge 

domestic wastewater treatment facility consisting of three (3) contiguous package wastewater 

treatment plants (0.97 MGD design capacity, each), connected in parallel with mechanical 

influent screening, flow equalization, aeration, clarification, chemical feed facilities, tertiary 

filtration, disinfection by chlorination, de-chlorination, two (2) 3.0 million gallon reclaimed 

water storage tanks, and aerobic digestion of biosolids with dewatering one (1) Ashbrook belt 

filter press with an existing 0.87 MGD annual average daily flow discharge to Sweetwater 

Creek, Class III fresh waters, (WBID# 2956) which is limited to 30% of the total actual plant 



DEP vs. Utilities Inc of Florida  
Consent Order, OGC No. 20-0108 
Page 2 
 

DW/CO April 2019 

flow, as a back-up to the public access reuse system.  (“Facility”).  The Facility is operated 

under Wastewater Permit No. FL0036251 (“Permit”), which was issued on March 31, 2016 and 

will expire on March 30, 2021.  The Facility is located at 144 Ledbury Drive, Longwood FL, 

32779, in Seminole County, Florida (“Property”).  Respondent owns the Property on which the 

Facility is located.  

4. The Department finds that the following violation occurred: On October 8, 2019, 

the Wekiva Hunt Club WWTF had an unauthorized discharge of approximately 1.2 million 

gallons of raw sewage which reportedly entered Sweetwater Creek, a Class III fresh water.  

The discharge was reported to the Public Notice of Pollution site under incident #3987 and to 

the State Watch Office as incident #2019-5704. E. coli samples were collected at locations 

upstream, downstream, and where the discharge entered Sweetwater Creek.  The geometric 

mean results of the E. coli samples collected at the point where the discharge entered 

Sweetwater Creek was 205 colonies per 100 milliliters (colonies/100 ml).  The water quality 

criteria for E. coli in Class III fresh water is a geometric mean of 126 colonies/100 ml. 

Having reached a resolution of the matter Respondent and the Department mutually 

agree and it is 

ORDERED: 

5. Respondent shall comply with the following corrective actions within the stated 

time periods:  

a) Within 30 days of the effective date of this Order, Respondent shall submit 

a copy of an evaluation of the plant headworks (Report) prepared by a professional engineer 

already retained for this work to the Department for approval.  

b)  Upon Department approval of the Report, Respondent shall complete 

implementing the recommendations by December 31, 2021.  

c) Should the Report’s recommendations include activities that require a 

permit, Respondent shall submit a complete application for a Department wastewater permit to 

construct by December 31, 2020. 



DEP vs. Utilities Inc of Florida  
Consent Order, OGC No. 20-0108 
Page 3 
 

DW/CO April 2019 

d) In the event the Department requires additional information to process the 

permit application described in subparagraph (d) of this paragraph, Respondent shall provide 

a written response containing the information requested by the Department within 90 days of 

the date of the request. 

e) If required by the proposed recommendations, Respondent shall submit to 

the Department a Certification of Completion, prepared and sealed by a professional engineer 

registered in the State of Florida, stating that modifications to the Facility, effluent disposal 

system, and collection system have been constructed in accordance with the provisions of the 

Permit. This document shall be submitted within 30 days of completion of construction.  

6. Every calendar quarter after the effective date of this Order and continuing until 

all corrective actions have been completed, Respondent shall submit to the Department a 

written report containing information about the status and progress of projects being 

completed under this Order, information about compliance or noncompliance with the 

applicable requirements of this Order, including construction requirements and effluent 

limitations, and any reasons for noncompliance.  These reports shall also include details of 

work performed to address inflow and infiltration of the collection system or preventative 

maintenance to the collection system and a projection of the work Respondent will perform 

pursuant to this Order during the 12-month period which will follow the report.  Respondent 

shall submit the reports to the Department within 30 days of the end of each quarter. 

7. Notwithstanding the time periods described in the paragraphs above, 

Respondent shall complete all corrective actions required by paragraph 5(a) – (e) by December 

31, 2021, regardless of any intervening events or alternative time frames imposed in this Order. 

8. Within 120 days of the effective date of this Order, Respondent shall submit a 

written estimate of the total cost of the corrective actions required by this Order to the 

Department.   The written estimate shall identify the information the Respondent relied upon 

to provide the estimate.   

9. Within 30 days of the effective date of this Order, Respondent shall pay the 

Department $16,452.06 in settlement of the regulatory matters addressed in this Order.  This 



DEP vs. Utilities Inc of Florida  
Consent Order, OGC No. 20-0108 
Page 4 
 

DW/CO April 2019 

amount includes $15,952.06 for civil penalties and $500.00 for costs and expenses incurred by 

the Department during the investigation of this matter and the preparation and tracking of this 